MOTORCYCLE COMPANY

ENGINE

For FRAME PARTS uze 55"@&;““
LR e et F

PART N2 BOS6120725




& qees NOTICE ===

This manual is hased on units in'production at the time of publication shown below. However,
the Company reserves the right to make ehanges to models, procedures, and speclflaatwns at
any time without prior notice.

Please study the terms and deﬁmtmns below in nrder to praperiy use the information given
w;thm the parts tables. :

DIMENSIONS; Uniess stated otherwise, aIi dimensions are in millimeters. Dimensions are
given in the following manner. '

TUBING — Inside diametar X Length D-RI.NGS — Crass section X Inside diameter
WASHERS, SHIMS, COLLARS — inside d;ameter X Outside diametar X Thickness {length)
PINS — Outside diameter X Length "NUTS — Thréad size X Pitch X Size

BOLTS, STUDS — Thread size X Pitch X Overall fength

SYMBOLS: Various space-saving syrﬁho!s are used to aid descriptions.

for L= Length T = Mumber of “Teeth” A R.="As Requirsd”
= "set of" V = Rated Voltage W = Rated Wattage

F# = Frame Number 0.0.ort.D. = "Dusice” or “Inside” Diameter

t = Thickness - B= Diameter

ASSEMELIES: Certain assemblies are orderable. Component parts of those assemblies are
preceded by a dot(.) in the following manner:

CLUTCH ASSY

. HOUSING, Cluteh .
~SPRING, Clutch

. CAP, Spring

{ete)

gmAAAAAAAAAA&AAAAA AAAAAAA§

THE INDIAN MOTORCYCLE COMPANY
OFFICIAL FACTORY
SERVICE PUBLICATION

A

I

All rights reserved by The Indian Motorcycle Company, Culver Gity,
falifornia. No part of this wark may be reproduced or eopied in any
form or by any means — graphic, electronic, or mechanical, mcluding
phatocopying, recording, taping, or information and retrieval
SYSTEMS — without written permission of the publisher.

©The Indian Motorcycle Co.
Culver City, Calif. 90230

Mo labidity can be accepted for any (naccuracies or omissions within
this publication. All procedures and specifications subject to change
without notice.

MAAAAAAAAAAAA A A A AR AR K

§AAAAAAAAAAAAA&AA%A
VVVVVVVWVVVVVVVVV




-1

FIGURE
CRANKCASE & CYLINDER

PAGE 2

80602025




T“yﬂm PARTSLIST —  1-175 ENGINE PAGE 3
moToRrcvcLe company  FIGURE — L Crankcase & Cylinder

REF. NO.| PART NUMBER { GTY DESCRIPTION REMARKS
1-1 45001015 1 Crankcase, left
1-2 45001025 1 Crankcase, right
1-3 45001028 2 Dowel Bushing 11x14x24
1-4 61246070 5 Screw M6x70
125 61246055 6 Screw M6x55
1-6 61246040 1 Screw Mox40
1 -3 61246080 1 Screw Mb6x80
1-8 45001040 2 Dowel Bushing 8x10x12
1-9 45001900 | 2 | Elbow Fitting, Breather
1-10 | 45002500 Z Case vent hose 5x350
1-11 ]45001911 1 Gasket, drain plug
1-12 (45001902 1 Plug; Drain
1-13 45001240 4 | Stud bolt, cylinder
1-14 (45001241 1 Gasket, cylinder
1-15 45001236 1 Cylinder (175)

43001236 1 Cylinder (125)
1-16 45001242 1 Gasket, head (175)

43001242 1 Gasket, head (125)
1-17 1450012453 1 Head ({175)

43001243 1 Head (125)
1-18 145001245 4 Nut
1-19 [62000108 4 Washer 8mm
1-20 il Spark plug Champion N-3

NGK BSES

1-21 145001400 1 Pin 3x7
1-22 145001244 2 lStud Bolt, exhaust
1-2% |a5n] b2ae g Cylinder  Siezva.

80612025




PAGE 4 FIGURE - 2

CRANKCASE COVERS

80602025




oy THE B
REF. NO.| PART NUMBER { QTY DESCRIPTION REMARKS
2-1 45001050 1 | Cover, left
2-2 45001057 1 | Gasket , left cover
2-3 61246065 4 | Screw M6x65
'2-4 61246060 1§ Serew M6x60
2-5 45001052 1 | Clutch Adj. Cover
2-6 61424012 2 | Screw M4x12
2-7 45001040 2 | Dowel Bushing
2-8 45001035 1| Cover, right
2-9 45001039 1 | Gasket , right cover
2-10 | 61246055 1| Screw M6x55
2-11 | 61246050 1 | Screw M6x50
2-12 | 61246040 6 | Screw M6x40
2-13 | 61246045 2 | Screw M6x45
2-14 | 45001904 1 | Dipstick
2-15 45001038 1| 0il pump cover
2-16 | 61246016 3 | Screw M6x16

RN&AN2N25




FIGURE ~ 3

CRANKSHAFT & PISTON

80602025



PARTS LIST- I-175 ENCINE
£42229941@L c§5§EQZQZZW?

PAGE 7

MOTORCYCLE company  FIGURE — Crankshaft & Piston

REF. NO.| PART NUMBER { QTY DESCRIPTION AREMARKS

3-0 45001100 1 | Crankshaft Assembly

3-1 45001102 1 | Crankwheel, LH

3-2 45001103 1 | Crankwheel, RH

3-3,4) 45001105 1 ; Connecting Rod Set (175cc) select-fit pins

9
aa | Asollios 1 | Bage Rap

3-5 45001146 1 | Bearing, big end roller

3-6 45001104 2 : Washer

3-7 45001200 1| Piston Set - Std. [175CCJ/ hﬁ’ Piston Set
45001202 ‘Piston Set + 0.25 Includes Rings and
45001203 Piston Set + 0.50 clips.

3-8 45001140 1 | Bearing , small end roller (175cc)

3-10 | 45001233 2 | Retaining Clip

3-9 L5000k 1 ConnECTING, Py

3-11 | 45001215 1 Piston Ring Set - Std. (175cc)
45001216 - Piston Ring Set +0.25
45001217 Piston Ring Set +0.50

3-12 | 45001101 1 | Crankshaft Shim LH

3-13 | 45001144 1 | Bearing,LH Crank

3-14 | 45001145 1 | Seal,LH Crank

3-15 | 45001130 L AR| RH Crank Shim 1.0t
45001131 RH Crank Shim L1t
45001132 RH Crank Shim 1.2t
45001133 RH Crank Shim 1.3t

3-16 | 45001141 | 1| Bearing,RH Crank

3-17 | 45001142 1| Seal, RH Crank

3-18 | 45001143 11 O0-Ring

3-19 45001411 1 | Spacer

3-20 | 45001413 1 | Pinion Gear 19T

3-21 45001914 1 | Washer , helleville

(4 VaValF o N Vol Wal



FIGURE =~ 3

PAGE 38

CRANKSHAFT & PISTON

80602025



b ”'Q%m PARTS LIST~ I-175 ENGINE PAGE g
BB evdl s ity FIGURE = | Crankshaft & Piston
REF. NO.| PART NUMBER | QTY GESCRIPTION REMARKS
3-22 | 45001414 1| Nut
3-23 | 45001912 1 | Woodruff Key
3-24 | 45001913 1 | 'Crankshaft Nut
3-25 | 62001112 1 | Lockwasher 12mm
3-26 | 45001908 1 | Spacer
3-27 | 45001412 1l | Thrust Plate
3-28 45001439 1 | Thrust Bearing
3-29 | 45001401 [ AR/ Thrust Washer 3.04t
45001402 Thrust Washer 3.01t
45001403 Thrust Washer - 2.98t
45001404 Thrust Washer 295
45001405 Thrust Washer 2.92t
45001406 Thrust Washer 2.89%
45001407 Thrust Washer 2.86t
45001408 Thrust Washer - 2.83
45001409 Thrust Washer 2.8k
45001410 Thrust Washer 2,77
125cc :
3-3,4,% 43001105 Connecting Rod Set {125cc) Select fit pins
B 7 43001200 Piston set - std (125cc) Piston set
43001202 Piston set +0.25 Includes rings
43001203 Piston set +0.50 and clips
3-8 43001140 Bearing, small end roller (125cc)
3-11 | 43001215 Piston ring set - std (125cc)
43001216 Piston ring set + 0.25
43001217 Piston ring set + 0.50
3-19 43001411 Spacer No thrust brng.

80612025




PAGE 10 FIGURE - &

CLUTCH




/M&@?ﬁa THW_ 2' PARTS LIST — - I-175 ENGINE PAGE 11
movorcvcLe comeany  FIGURE - &4 Clutch

REF. NO.|{ PART NUMBER | QTY BESCRIPTION REMARKS

bel 45001420 1| Clutch Body Assembly 47T

4=2 45001448 4 Bearing , thrust

4-3 45001419 1| Inner thrust washer

4=t 45001427 1| Clutch hub

4-5 45001432 5| Driven plate steel

b-6 45001430 5| Separator ring

4-7 45001431. 51 Drive plate composition faced

4-8 45001434 1| Pressure plate

4~9 45001435 5| Spring

4-10 | 45001436 5| Screw, clutch spring

4-11 | 45001433 1 | Throw-out pin

4-12 66901008 1 Ball 1/4"

4-13 | 45001428 1 | Locking washer

4-14 | 45001429 1| Nut

4-16 | 45001417 l1 Gear, starter pinion 19T

4-17 | 45001418 1 | Sleeve

4L-18 45001415 1AR| Washer, Shim 2.5t
45001416 Washer, Shim 3.0t

4-19 45001056 1 | Grommet, Shifter

4-20 | 45001437 1 | Push rod

=21 45001053 1 1 Shield, clutch actuator

4-22 | 61406010 3 | Screw Mbx10

4-24 | 45001438 1 | Spring, clutch actuator

4—25: 45001905 1 | Spring Anchor Pin

RNANIN2E




PAGE 12 FIGURE - &

CLUTCH

80602025




-i;’/_/i",fg’\ T“y ’ PARTS LiST—- I-175 ENGINE PAGE 13
MOTORCYCLE COMPANY FIGURE —4 ClutCh

REF. NO.| PART NUMBER | QTY DESCRIPTION REMARKS

4-28 45001447 | 1 | Adjusting Screw

4-29 45001449 | 1 | Jam nut

4-38 | 45001440 1 | Clutch Actuator Assy. Includes adjusting
screw and jam nut

4-40 | 45001426 1 | Outer Thrust Washer

4-41 45001054 1 Seal, push rod

4-42 | 62001106 3 | Lockwasher 6mm

4-43 | 45001055 1 | Wiper, Sprocket

onznnnnrLc




PAGE 1h FIGURE - 5

TRANSMISSION

80602075




ﬁg Qym PARTSLIST ~ I-175 ENGINE PAGE 15
MOTORCYCLE COMPANY FIGURE — TransmiSSion
REF. NG.[ PART NUMBER | QTY DESCRIPTION REMARKS
5-1 45001501 1 i Shaft, Main 11T
5-2 45001502 1 | Gear, 4th Pinion 23T
5-3 | 45001506 | 3 | Washer 20x25x1
5«4 45001521 4 | Retaining Ring
5-5 45001503 1 | Gear, 3rd Pinion 19T
5-6 45001504 1 | Gear, 5th Pinion 25T
5-7 45001505 1 | Gear, 2nd Pinion 15T
|>-8 45001509 2. Bearing - Needle
5-9 45001018 1 | Seal - Push rod
5-10 | 45001027 1 | Retainer
5-11 | 61406010 3 {Screw M6 x 10
5-12 | 45001508 2 | Bearing - ball
5-13 | 45001511 1 | Shaft , drive
3-14 45001512 | 1 | Gear, 2nd Wheel 30T
5-15 45001507 |1AR Wasﬁer 1.2t
_45001506 Washer 1.0T
5-16 | 45001513 1 Gear, 5th wheel 20T
{5-17 | 45001514 | 1 |Gear, 3rd wheel 26T
5-18 | 45001515 1 | Gear, 4th wheel 23T
5-19 45001516 1 | Gear 1st wheel 35T
5-20 145001522 1 |Washer
5-21 145001523 1 | Retaining ring
5-22 45001810 | 1 | Gear, Start Idle 25T
5-23 45001519 1 |Washer

80602025




FIGURE - 5

PAGE 16

TRANSMISSION

80602025



" THt
/5 PARTS usr— I-175 ENGINE PAGE
24 Sndian s 27
moToRrcycLE comeany TIGURE — Transmission
REF. NO.} PART NUMBER | OTY DESCRIPTION REMARKS
5«24 45001520 | 1 | Retaining Ring
5-25 45001416 1 | Washer
5-26 45001518 1 | Seal - Qutput shaft
5~27 | 45001517 1 | Spacer
5-28 45002700 [AR | Sprocket 13T
45002701 Sprocket 14T
45002702 | Sprocket 15T
45002703 Sprocket 16T
5-29 45001428 | 1| Locking Washer
5-30 | 45001429 | 1| Nut

80602025




PAGE 18 FIGURE - b

SHIFTER

AN 1 % ALTERNATE CONFIGURATION

80602025



T“Wzﬁzv PARTS LIST — I-175 ENGINE PAGE 19
maToRcYCLE company  FIGURE - 6 Shifter
REF.NO.| PART NUMBER | QTY DESCRIPTION REMARKS
6-1 | 45001615 1 Bar
6-2 | 45001611 1 | Shift Fork (1)
6-3 | 45001612 1 | Shift Fork (2-3)
6-4 | 45001613 3 | Pin, Follower
6-5 | 45001614 3 Roller
6-6 .45001625 3 Cotter Pin 2.5mm
6-7 |45001626 | 3 | Retaining Ring
6-8 | 45001601 | 1 | Cam
6~9 | 45001604 4 | Pin, Rachet
6-10 | 45001605 1 {Pin, Index
6-11 [ 45001623 1 |Retaining Ring
6-12 | 45001606 1 |Plate
6-13 | 61405012 1 |Screw M5%12
6-14 | 62001105 1 |Lockwasher Smm
6-15 | 45001616 1AR|Washer 0.8¢
45001617 Washer 1.0%
45001618 Wasker 1.2t
45001619 Washer l.4¢t
6-16 | 45001609 1 i{Holder Alternate to 17&18
6-17 45001608 2 |Retainer
6-18 | 45001523 | 1 |Retaining Ring Alternate to 16
6-19 | 45001042 | 1 | Gasket
6-20 | 45001041 1 | Cover, Shift Cam
6-21 | 61406010 | 3 | Screw M6x10
‘6-22 45001622 1 | Bar
6-23 | 45001621 | 1| Shift Fork (4-5)

80602025




PAGE 20 FIGURE - b

SHIFTER

Y 7 % ALTERNATE CONFIGURATION

80602025




PARTS LIST -~ I-175 ENGINE PAGE 21
%///ﬁf m FIGURE - 6 Shifter

MOTORCYCLE COMPANY

REF. NO.{ PART NUMBER | QTY DESCRIPTION REMARKS

6~24 | 45001019 1 | Plug Seal

6-25| 45001710 | 1 | Detent Lever Assy

6-29| 45001714 | 1 | Spring, Detent Lever-
6-30{ 45001715 | 1 | Bolt
6-31} 45001915 | 1 | Gasket

- 6-32) 45001720 | 1 | Plunger Assy, neutral detent
6-33| 45001916 | 1 [Gasket
6-34| 45005400 ! 1 | Neutral Contact Assy,
6-35| 61403005 | 1| Screw M3x5
6-36| 62001103 | 1 |Lockwasher 3mm
6-37| 45001911 | 1 | Gasket |

6-38| 45001902 | 1 | Plug Replacez item 34 on
_ some models

80602025




PAGE 22 FIGURE - 7

SHIFT SELECTOR

80602025




m T”Zﬁm PARTS LIST — I-175 ENGINE PAGE 23
moToncycLe comeany FIGURE — 7 Shift Selector

REF. NO.[ PART NUMBER | QTY DESCRIPTION REMARKS
7-1 | 45001700 | 1 | Selector Shaft Assy.

7-2 | 45001706 1 | Spring, Pawl

7-3 | 45001707 1 | Spring, Return

7-4 45001708 1l | Stop Pin

7-5 45001725 |1 Jamnut

7-6 45001716 1 | Seal -Shift Select

7=-7 45001717 1 | Washer L5t
- 7-8 | 45991719 1 | Retaining Ring

7-9 | 45002800 | I | Shift Pedal

7-10 | 45002801 1 | Shift Pedal Rubber

7-11 | 61246012 | 1 | Screw | M6x20

7-12 | 45001709 1 { Tab Washer

7-18 45001718 1 | Washer 1.0t

QNENTIN

b 1




PAGE 24 FIGURE - 8

KICKSTARTER

80602025




%@;ﬁ i T”Zym PARTS LIST — I-175 ENGINE PAGE 25
- MOTORCYCLE company FIGURE — 8 Kickstarter
REF. NQ.| PART NUMBER DESCRIPTION REMARKS
8-0 45002810 Pedal Assembly, Kickstart
8=3 45002813 Spring
84 6 6901007 Ball 7/32"
8-5 45002814 Washer , Start Pedal
8-6 45002815 " Rubber
8-7 61108040 Bolt
8-8 #5001801 Shaft Assy.
8-9 45001811 Seal
8-10 | 45001813 Retaining Ring, shaft
8-11 45001807 Spring Retainer
8-12 45001806 Spring
8-13 45001805 Spring Guide
8-14 | 45001812 Retaining Ring, gear
8-15 | 45001804 Retainer
8-16 | 45001803 Gear 27T
8-17 | 45001802 Drag Clip
8-18 45001901 Pin - Kickstart Spfing
8-21 | 45001624 Retaining Ring, start pedal
8-22 | 45001814 Washer , start shaft

RNAN202

|




PAGE 26 FIGURE - 9

TACHOMETER GEAR

NON=-0TL INdECTOR///
MODELS ONLY

80602025



Gl T“Ec%m PARTS LIST — I-175 ENGINE PAGE 27
Tachometer Gear

matonrcycLe company TIGURE — 9

REF.NO.| PART NUMBER | QTY ODESCRIPTION REMARKS

9-1 | 45001820 1 Shaft, tach gear
9-2 45001817 1 | Spacer

9-3 45001821 | 1 | Gear

9-4 45001822 1 | Washer

9-5 | 45001826 1 | Tach Worm Gear
9-6 45001917 1 | O-Ring

9-7 |45001828 1l | Boss

9-8 | 45001918 | 1 | O-Ring

9-9 45001829 1 | Washer

9-10 | 45001830 1 | Sleeve

9-11 ; 45001831 1 | Retainer

9-12 | 61406010 2 | Screw , M6 x 10
9-13 | 62001106 1| Lockwasher 6mm
9-14 | 45001825 1 | Bushing

9-15 | 45001827 1 Washer

9-16 | 45001519 1 Cap ~ Optional
9-17 | 45001903 1| Plug 7 Optional
9-18 | 62000106 | 1 | Washer 6mm |

]RNa MNoK




PAGE 28

FIGURE -~ 10

CARBURETOR

80602025



%%‘f”k mt@ym E?GRJsELTT_]_OI-US ENGINE carburecor PAGE g
MOTORCYCLE COMPANY

REF. NO.| PART NUMBER | QTY DESCRIPTION REMARKS
10-1 | 50102010 1 | Carburetor Assy, VM-ZG

10-2{ 45002501 1| Hose, overflow 34

10-3 | 61108020 2 Bolt M8%20

10-4 | 62000108 | 2| Washer 8mm

10-5 ! 50102070 1 Spigot includes clamp
10-8 | 50102011 1| Jet, pilot #35 PI/38
10-9 | 50102016 1 Jet, needle 0-2 &S+ i
10-10 50102021 1 Washer

10-11 50102022 1 | Seat, needle jet

10-12 50102023 1| O-Ring

10-13! 50102024 1 | Washer

10-14{ 50102025 1 Seat ,float needle.

10-15| 50102026 1 | Needle,float

10-16 50102027 | 2 | Float VMag/ied
10-17| 50102028 | 1 | Arm, float vmi2g [ibt
10-18{ 50102029 1 Pin

10-19{ 50102030 1 | Gasket, float chamber

10-21| 50102031 | 1 | Jet, main #170 M3 [110
10-22| 50102037 1 |Gasket

10-23| 50102038 1 | Holder, Main jet

10-24| 50102039 1 |Spring, pilot air screw

80602025




FIGURE - 10

PAGE 390

CARBURETOR

80602025



0 THWZ diap TS LST- I-175 ENGINE PAGE 31
motoReveLeoteany TIGURE — 10 Carburetor
REF. NO.| PART NUMBER [ QTY DESCRIPTION REMARKS
10-25| 50102040 1 Screw, pilot air
10-26{ 50102041 | 1 { Spring, throttle stop screw mzofit
10-27| 50102042 | 1 Screw, throttle stop
10-28| 50102043 | 1 Slide, throttle #2.0
10-29] 50102048 | 1 Needle, Slide 5FL 11-3
10-30{ 50102053 | 1 | Clip, needle
10-31f 50102054 | 1 | Plate, needle retainer
10-32| 50162055 | 1 lSpring, throttle slide V2§ 145
10-33 50102056. 1 Gasket
10-34; 50102057 | 1 Cap
10-35/ 50102958 | 1 | Nut, cable adjusting
10-36/ 50102059 |1 Screw, cable adjusting
10-37| 50102060 | 1. | Cap, cable adjuster VM2 [t
10-38] 50102061 | 1 Plunger,starter
| 10-39] 50102062 1 Spring, starter plunger
10-40, 50102063 | 1 0-Ring
10-41} 50102064 | 1 Lever, starter
10-42 50102065 1 Washer
10-43] 50102066 | 1 Spring,starter lever
10-44) 50102067 | 1 | - Cap, starter plunger
10~-45 50102068 1 Cover, starter cap
10-47 50102069 | 2 | Retainer, vent hose
10-4 A§‘2'001104 4 | Washer, spring Zmm
10;4 =61404016 4 | Screw, pan head M4x16

80602025




PAGE 32

FIGURE - 11

OIL PUMP

NON-OIL INJECTOR ]

MODELS ONLY o

|

NON-OIL INJECTOR
MODELS ONLY

80602025




o ;  PARTSLIST — I-175 ENGINE PAGE :
//’/’ Mogm FIGURE — 11 0il Pump ”
REF. NO.| PART NUMBER | OTY DESCRIPTION REMARKS
11-1 | 50102200 | 1 | 0il Pump Assy.
11-2 45002200 1 Gasket
11-3 45001816 1} Pin
11-4 } 45001818 1| Gear 28T
11-5 | 50102201 | 2| Banjo fitting
11-6 50102202 2 Banjo Bolt
11-7 50102205 6 Washer, banjo seal
11-8 45001920 1 Seal
11-9 { 45001907 1 Plug
11-10; 45001921 2 | Hose clamp
11-11} 45002503 1 Hose
11-12| 45001815 | 1 | Pump Shaft
11-13] 45001819 1 Collar
11-14; 45001817 1 Spacer
11-15 62000105 | 2 Washer 5mm
11-16] 62001105 | 3 | Lockwasher Smm
11-17| 61405016 1 Screw M5x16
11-18] 61405030 | 1 | Screw M5 x 30
11-19; 50102203 1 Banjo Check Valve
11-20 50102264 1 | Banjo Bolt Nozzle
11-21] 45002504 | 1 Clamp
k1-22 61405010 73 Screw M5x10
1126 11304031 1 Plug
11-24 61106012 1 Bolt M6x12
11-25| 45001906 | 1 Cover Plate

CROANINYS R/T7S




PAGE 34 FIGURE - 12

FLYWHEEL MAGNETO

80602025




=
(RS , L~1"]S Enaine

R0/ Wk




PAGE 35

%,%{ﬁ‘ mc’y’&ﬁ%fl PARTS LIST— I-175 ENGINE

‘ moTorcvcLE company FIGURE — Flywheel Magneto
REF. NO.[ PART NUMBER | OTY DESCRIPTION REMARKS
12-0 5020501b i Mag. Stator Assy.
12-1 | 50205016 | 1 | Mag. Rotor
12-2 145001910 1 | Clamp
12-3 | 61404060 3 | Screw M4x6
12-4 | 62001104 | 10| Lockwasher 4mm
12-5 + 61426012 | 2 Screw M6 x 12
12-6 50205014 i Ign. Primary Coil
12-7 50205013 | 1 | Lighting Coil Assy.
12-8 | 61404025 | 6 | Screw M4x25
12-9 50205017 1 Pointer,timing
12-10| 50205011 1 Ignition Point Assy.
12-11} 61404010 | 1 | Screw M4x10
12-12 62000164 1! Washer 4mm
12-13| 50205015 1! TIgn. Capacitor
12-14} 50205012 1 Cam 0il Wiper Assy.

[ 3
FR A LN

y
SazosoT

STERTOE R AT E

80602025




~! ry
YY
e
(LA
m (&
&,




